Welcome

G01 - Cranckase And Cylinder Assembly


G01 - CRANCKASE AND CYLINDER ASSEMBLY
Ref. Code Description Note Price excl. tax (€)
1 8A00C3686 CRANKCASE SET 0
1 80A0B1981 CRANKCASE SET 2259,3
1 8000B1981 CRANKCASE SET 2259,3
1 8000B1981 CRANKCASE SET 2259,3
1 8000B1981 CRANKCASE SET 2259,3
2 8B0086119 PIN, DOWEL 3,96
3 60NAB4274 SCREW M8X35 1
4 800051549 PIN DOWEL 8X6.2X10 1,85
5 6BN0B5226 ROLLER D5 SP23.8 1,02
6 60NDB2740 SCREW M6X40 0,78
7 60NDB2738 SCREW M6X30 0,45
8 800007719 PIN DOWEL 10X7.2X16 2,6
9 8C00B4272 SCREW M8X85 3,4
10 60NEB4273 SCREW M6X35 2,69
11 60NDB4246 SCREW M8X40 1,11
12 60NDB2739 SCREW M6X35 0,45
13 60NDB2741 SCREW M6X50 0,89
14 60NDB2738 SCREW M6X30 0,45
15 8000B2746 PLUG DIN 908-M16X1.5 2,51
16 800089426 WASHER 16.3X22X1.2 0,47
17 8B00B4324 LUBRICATION JET 4,14
18 8B00B3024 CONE-SHAPED PLUG M12X1,5 1,35
19 8000B4775 BEARING, NEEDLE 6,32
20 8000B2610 BEARING, BALL 89,05
21 8000B2611 PLATE 6,06
22 60NDB4392 SCREW M6X20 0,45
23 8000A1086 BEARING, NEEDLE 105,41
24 8000B2612 RETAINING PLATE 5,26
25 60NDB4392 SCREW M6X20 0,45
26 8000B4371 RETAINING PLATE 0,21
27 8000B2613 PLUG 2,55
28 8E0006115 WASHER, THRUST 1,79
29 800081412 PLUG 10,96
30 8000B7934 PISTON 240,1
30 8000B7706 PISTON 218,33
31 8000B4141 PISTON RING SET 79 62,55
32 8000B8282 CLIP PISTON PIN 5,45
32 8000A6930 CLIP PISTON PIN 5,45
33 8000B7766 PIN, PISTON 29,69
34 800081535 PIN, DOWEL 11X13 4,52
35 8A0086119 PIN DOWEL 3,47
36 8A00B2176 PLANE BEARING, CRANKSHAFT BLUE 15,65
36 8000B2176 PLANE BEARING, CRANKSHAFT RED 15,65
37 8000B2177 PLANE BEARING, CRANKSHAFT 15,65
38 8000B9320 PLATE 2,6
39 8A00B4670 COVER, CLUTCH 140,07
39 8000B6503 COVER, CLUTCH 386,15
39 8000B4670 COVER, CLUTCH 140,07
39 8000B4670 COVER, CLUTCH 140,07
40 800031748 NEEDLE BUSH HK0810 8,72
41 800033718 BEARING, NEEDLE HK1210 5,93
42 8000B3026 SEAL RING 6,66
43 8000B2615 GASKET, CLUTCH COVER 14,23
44 800007719 PIN DOWEL 10X7.2X16 2,6
45 60NDB2737 SCREW M6X25 0,45
45 60NDB2737 SCREW M6X25 0,45
45 60NDB2737 SCREW M6X25 0,45
46 8000B4678 PLATE COMP. CABLE 6,32
47 8000B8987 SHAFT, CLUTCH RELEASE 61,07
47 8000B8987 SHAFT, CLUTCH RELEASE 61,07
47 8000B8402 SHAFT, CLUTCH RELEASE 61,07
47 8000B4672 SHAFT, CLUTCH RELEASE 61,07
48 8000B4677 SPRING, CLUTCH RELEASE SHAFT 9,57
49 80B0B2566 COVER, GENERATOR 73,88
49 80B0B2566 COVER, GENERATOR 73,88
49 80A0B2566 COVER, GENERATOR 73,88
49 80A0B2566 COVER, GENERATOR 73,88
49 8000B6500 COVER, GENERATOR 424,23
50 8000B2617 GASKET, GENERATOR COVER 7,27
51 8000B2635 PIN 4,44
52 8000B3023 ROLLER 0,45
53 60NDB2736 SCREW M6X20 0,45
53 60NDB2736 SCREW M6X20 0,45
53 60NDB2736 SCREW M6X20 0,45
54 80B0B2567 OIL PAN 152,52
54 80B0B2567 OIL PAN 152,52
54 80A0B2567 OIL PAN 152,52
54 80A0B2567 OIL PAN 152,52
54 80A0B2567 OIL PAN 152,52
55 8000B4539 GASKET, OIL PAN 16,19
56 8000B5697 PLATE 7,39
57 8A0051549 PIN, DOWEL 6.2X8 1,98
58 60NDB2738 SCREW M6X30 0,45
59 60NDB2739 SCREW M6X35 0,45
60 8000C3358 ENGINE 0
60 8000C3357 ENGINE 0
60 8000C2712 ENGINE 0
60 8000C2711 ENGINE 3159,4
60 8000B9983 ENGINE 3320,1
60 8000B9981 ENGINE 3213
60 8000B9154 ENGINE 3213
60 8000B9150 ENGINE 3009
60 8000B8195 ENGINE 3213
60 8000B6221 ENGINE 0
60 8000B4336 ENGINE 3105,9
61 8000B7704 JET, OIL GALLERY 14,6
62 8000B7705 SCREW 6,83
63 8A00B3024 CONE-SHAPED PLUG 1,22
64 8000C3689 CLUTCH COVER, OUTER 0
65 8000C3695 COVER-GENERATOR, OUTER 0
66 60NDB2739 SCREW M6X35 0,45
67 60NDB2738 SCREW M6X30 0,45